
950 SUPERENDURO R 06 <2006><EU><9803F9>
HANDLEBAR, CONTROLS

3679

Pos Part Number Description Additional Text Quantity

1 59002001000 HANDLEBAR 28MM HIGH 2000 125/250/380 SX 1.00

2 63002010000 THROTTLE GRIP CPL. 06 1.00

3 63002021000 GRIP-SET 2K 1.00

5 60002091000 THROTTLE CABLE LC8 ADV 2003 1.00

6 58412040100 Rear view mirror, left/right 2.00

7 60011093045 RUBBER CABLE TIE 45MM 03 0.00

10 60002030000 MASTER CYLINDER MAGURA D=10.5 1.00

11 60002044000 CLAMP MIRROR WITH CLAMP 1.00

12 0015060203 HH COLLAR SCREW M 6X20 WS=8 1.00



13 60036050000 CHOKE LEVER CPL. LC8 2003 1.00

14 0965040123 FLAT HEAD SCREW DIN0965-M 4X12 2.00

15 60002033000 COVER HYD.CLUTCH WITH CHOKE 03 1.00

16 50302034000 RUBBER FOR RESERVOIR '98 1.00

17 50302032000 REP.SET PISTON MAGURA D=10.5 1.00

18 50302037000 PROTECT.CAP FOR LEVER PERCH'98 1.00

19 59002035000 SPRING FOR CLUTCH LEVER 03 1.00

20 60002031000 CLUTCH LEVER LONG CPL. 2003 1.00

21 50302038000 LEVER SCREW CPL. 125-200 '98 1.00

22 60002095000 CHOKE CABLE LC8 ADVENTURE 03 1.00

23 60032063100 CLUTCH PIPE LC8 ADV '03 1.00

24 50302036200 OIL FOR HYD. CLUTCH 100 ML 1.00

50 50311070100 H.LIGHT SWITCH CEV EGS AUS.'98 400/520 EXC
AUS,SYMBOLE GELB

1.00

51 50311029000 FLASHER SWITCH CEV '98 1.00

52 13011070060 ADAPTER FOR FLASHER SWITCH '98 1.00

53 0934040003 HEXAGON NUT DIN0934-M 4 2.00

54 0084040223 CYL.HEAD SCREW DIN0084-M 4X22A 2.00

55 0985040163 FLAT HEAD SCREW DIN7985-M 4X16 2.00

60 63011074000 STARTER BUTTON 06 1.00


